

NUMBER: TSNT00685180

Applicant :		TAIAN DONGYUAN HEMP TEXTILE CO.,LTD			Date :	Sep 24, 2014
Attn	:	Zhiliang Guo				
Sam	ple Descriptio		Cutting Said To Be 55% Hemp	45% Cotton Wove	n Fabric I	n Grev
One (1) Piece Of Submitted Cutting Said To Be 55% Hemp 45% Cotton Woven Fabric In Grey.						
	Date Received Date Tests Started		: 09/19/2014 : 09/19/2014			
Test	s Conducted: As Requeste	ed By The Applic	ant, For Details Refer To Attac	hed Page(S)		
Conc	clusion: The Sample	Conforms To T	ne Declared Fibre Content.			
Test	s Conducted:					
1.	Fibre Analysis	s (ISO 1833-200)6, Part 11) :			
			56.0% Hemp* 44.0% Cotton*	<u>Marker</u> 55% Hei 45% Cot	mp	
		ne Result Is Onl By Light Microsc	/ For Yourself Reference.			

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

Authorized By : For Intertek Testing Services (Tianjin) Ltd.

Paride

Patrick Gong Deputy General Manager

Page 1 of 1

Intertek Testing Services(Tianjin) Ltd. No.7 Guiyuan Road, Huayuan Hi-Tech Park, Tianjin, 300384, P.R.China 天津华苑新技术产业园区桂苑路 7号 邮编 300384 Tel: (8622) 8371 2202 Fax: (8622) 8371 2205 Email: consumergoods.tianjin@intertek.com